
Revised Notice of Preparation 

TO: Responsible Agencies & Interested Parties 

City of Pismo Beach 
Public Works Department 
760 Mattie Road 
Pismo Beach, California 93449 
T: (805) 773-4658 

www.pismobeach.org 

SUBJECT: REVISED NOTICE OF PREPARATION OF A DRAFT ENVIRONMENTAL IMPACT REPORT 

NOTICE IS HEREBY GIVEN that the City of Pismo Beach will be the Lead Agency and will prepare an Environmental 
Impact Report (EIR) for the project identified below. We need to know the views of your agency as to the scope 
and content of the environmental information that is germane to your agency's statutory responsibilities in 
connection with the proposed project. Your agency will need to use the EIR prepared by our agency when 
[...]
Pershing Drive, and 
Mendel Drive 

061-093-047 

061-093-044 

061-111-017 and -018 

061-111-019, -021 
and -022 

East of the eastern terminus 
of Pier Avenue, Oceana 

West of the western terminus 
of The Pike, Grover Beach 

1650 Front Street, Oceana 

Barca Street, South 4th Street, 
Calvin Court, SR 1, Coolidge 
Drive, Norswing Drive, 
Pershing Drive, and Mendel 
Drive in Oceana and Grover 
Beach 

1600 Aloha Place, Oceana 

561 Air Park Drive, Oceana 

East of intersection of SR 1 
and Coolidge Drive, Oceana 

East of intersection of SR 1 
and Coolidge Drive, Oceana 

Coastal Dunes RV Park and 
Campground 

Stormwater detention basin 

Oceana Depot 

Paved roadways 

SSLOCSD WWTP 

Oceana County Airport 

Coastal Dunes RV Park and 
Campground 

Union Pacific Railroad track 

APN = Assessor's Parcel Number; ATF = advanced treatment facility; IW = injection well; MW= monitoring well; SSLOCSD = South 
San Luis Obispo County Sanitation District; WWTP = wastewater treatment plant 

1 A sign on one of the gates that provides access to this parcel identifies the site address as 980 Huber Street. 



Figure 3 Project Components with Known Locations 

Proposed Project Components 

18888888 
Advanced Treatm ent 

~ Facility Complex 

0 Monit oring .Wells 

0 Injection Wells 

Pipelines 
Advanced Purified Water 

= to Injection Wells 

Pismo Beach Ocean 

Outfa ll Pipel ine to 

Advanced Treatment 
Facility Complex 

South San Luis Obispo 

County Sanit ation District 
Wastewater Treatment Plant 

to Advanced Treatment 

Facil ity Complex 

Concentrate Discharge to 

Pismo Beach Ocean Outfall 

Pipeline 

Existing Facilities 

Wastewater Treatment Plant 

Wastewater Treatment Plant 

Discha rge Pipel ine 

Production Wells 

• 
• 
• 

City of Pismo Beach 

City of Grover Beach 

City of Arroyo Grande 

Oceano Commun ity 

Serv ices District 

N o ____ o __ .z __ s ___ o .... s J., 

Miles ~ 

Imagery provided by Microsoft Bing and its /icensors © 2020. 

Project Description 

7 



City of Pismo Beach 
Central Coast Blue Project 

6. Project Sponsors' Name and Address 

City of Pismo Beach 
Public Works Department 
760 Mattie Road 
Pismo Beach, California 93449 

South San Luis Obispo County Sanitation District 
1600 Aloha Place 
Oceano, California 93445 

7. General Plan and Zoning Designations 

Table 2 summarizes the General Plan and zoning designations for project components with known 
locations. See Figure 4 and Figure 5 for maps of General Plan land use and zoning designations, 
respectively. 

Table 2 General Plan and Zoning Designations for Project Components with Known 
Locations 

General Plan Land Use 
Project Component Designation Zoning Designation1 Combining Designation2 

ATF Complex and Industrial Industrial · Coastal Zone 

MW-3D/3E 

IW-1 Visitor Serving - Mixed-Use Coastal Visitor Serving Coastal Zone 

Flood Hazard Area 

IW-2A and IW-2B Recreation N/A Coastal Zone 

Airport Review Area 

IW-3, IW-4, MW- Recreation N/A Coastal Zone 
2A/2B/2C, MW-4A/4B Archaeologically Sensitive Area 

Airport Review Area 

IW-SA, IW-SB, and Public Facilities N/A Coastal Zone 
MW-SA/SB/SC Archaeologically Sensitive Area 

Wetland 

Airport Review Area 

Flood Hazard Area 

MW-lA/lB Public right-of-way Public right-of-way N/A 

MW-lC/lD High Density Residential High Density Residential None 

MW-2D/2E/2F Public right-of-way Public right-of-way N/A 

MW-3A/3B Public right-of-way Public right-of-way N/A 

MW-4C/4D Public/ quasi-public Urban Reserve None 

MW-SD/SE/SF Recreation N/A Coastal Zone 

Airport Review Area 

8 



Project Description 

General Plan Land Use 
Project Component Designation Zoning Designation1 Combining Designation2 

Water Distribution 
Pipelines 

Public Facilities, Recreation, Industrial, public rights-of-
Industrial, public rights-of- way 
way 

Coastal Zone 

Archaeologically Sensitive Area 

Coastal Zone Creek or Stream 

Wetland 

Airport Review Area 

Flood Hazard Area 

ATF = advanced treatment facility; IW = injection well; MW= monitoring well; SSLOCSD = South San Luis Obispo County Sanitation 
District; WWTP = wastewater treatment plant; N/ A= Not applicable 

1 The County of San Luis Obispo does not assign zoning designations to parcels in unincorporated San Luis Obispo County. 

2 Combining designations are assigned by the County of San Luis Obispo. 

Sources: City of Grover Beach 2014 and 201_8; County of San Luis Obispo 2020 

9 



City of Pismo Beach 
Central Coast Blue Project 

Figure 4 General Plan Land Use Designations of Project Components with Known 
Locations 

Proposed Project Components 

Advanced Treatment 

Facility Complex 

0 Injection Wells 

0 Monitoring Wells 

Pipelines 

Existing Facilities 

Wastewater Treatment Plant 

Wastewater Treatment Plant 

Discharge Pipeline 

Production Wells 

City of Grover Beach 

High Density Residential 

Public/Quasi Publ ic 

Industrial 

Visitor Serving - Mixed-Use 

San Luis Obispo County 

1111 Commercial Retai l 

1111 Publ ic Facilities 

1111 Recreation 

Residentia l Mult i-Family 

0 600 

Imagery prov, 
Additional data provided by Grover Beach and San Luis Obispo County, 2008. 

10 



Project Description 

Figure 5 Zoning Designations of Project Components with Known Locations 

Proposed Project Components 

Advanced Treatment 
11111 Facili ty Complex 

0 Injection Wells 

0 Monitori ng Wel ls 

Pipelines 

Existing Facilities 

Wastewater Treatment Plant 

WWTP Discharge Pipeline 

Prod uction Wel ls 

~ Coastal Zone 

County of San Luis Obispo 

Combining Designations 

Archaeologically Sensitive Area 

I: ::;:; l Airport Review Area 

Flood Hazard Area 

Ill Wetlands 

--- Coastal Creeks 

City of Grover Beach Zoning 

C:=J Coastal Visitor Se rving 

1111 High Density Resident ial 

C:=J Industria l 

1111 Coastal Industrial 

Pub lic Faci lity 

0 600 

Imagery prov, 

Additional data provided by County of San Luis Obispo and City of Grover Beach, 2017. 

............. 

·········· · ···· ··· ·· ·· · ·· · ·· · ·-.· · ·· ·· ...... ... ·· ······· ··· ··· · ·· ··· · ···· ·· ... .... ...... ..... .. 
······· ····· ·· ·· ··· ....... .. .. . .. .... ..... , .. .... ... .... . 
···· ·· · ·· ··· ······ · ·· ······· ·· ·· ····· · ·············· ··· ·· .. . . ..... . ... . ... . . 
· :::::; : :: :::: :: : : . .. ....... ..... ....... , ..... . . ... .......... .. .... ..... ... ... 

•• •• •• I • •••• • • . .. .. ......... . ... .. . . .. . . .. . . . .. . .... ... ..... . . 
... ····· · · .... .... .. . .. .. .... . .. .... .. . .. ...... . . . .. ... .. . ·· ······· .... . . . ... . . .... . .... . ... ...... . 

... . ... . 

11 



City of Pismo Beach 
Central Coast Blue Project 

8. Description of Project 

The proposed project consists of an ATF complex (including an equalization basin, an advanced 
purified water storage tank, and a pump station), water distribution pipelines, injection wells, 
monitoring wells, one new production well, and potential agricultural irrigation pipelines. The 
project would also include groundwater injection via the proposed injection wells and increased 
groundwater pumping from existing production wells. Each of these project components is 
described below. 

Advanced Treatment Facility Complex 

The ATF complex would include an ATF, an equalization basin, an advanced purified water storage 
tank, and a pump station, which would all be constructed on the same parcel (Assessor's Parcel 
Number 060-543-016). 

Advanced Treatment Facility 

The ATF would treat flows from the Pismo Beach WWTP and the SSLOCSD WWTP. The proportion of 
the ATF source water that each of these flows comprises would be determined based on the 
operational needs of the project and the need for supplemental water for the participating 
agencies, among other factors. The ATF would be.designed to initially receive and treat up to 1.3 
million gallons per day (mgd) of secondary treated influent flows from the Pismo Beach WWTP with 
a final influent capacity of 5.4 mgd for flows from both the Pismo Beach and SSLOCSD WWTPs. The 
ATF could initially produce up to 1.0 mgd of advanced purified water with a final production 
capacity of 3.9 mgd. 1 The Pismo Beach WWTP currently treats an average of 0.9 million gallons per 
day (mgd) of wastewater to a secondary treatment level. The existing treatment process starts with 
a bar screen to remove debris. After the bar screen, the water flows through oxidation ditches. The 
oxidation ditches operate under anoxic and aerobic conditions to remove nitrogen/ammonia from 
the water. Next, the water flows to a clarifier, where solids are settled out. At this point, the water 
has been treated to a non-potable level and can be disinfected in the chlorine contact basins and 
conveyed to the SSLOCSD WWTP where -it is discharged to the ocean through the existing ocean 
outfall, which is shared with SSLOCSD. 

The existing treatment process at the SSLOCSD WWTP is slightly different than the process 
described above for the Pismo Beach WWTP. The SSLOCSD WWTP currently treats approximately 
2.4 mgd of wastewater to a secondary level. Similar to the process at the Pismo Beach WWTP, the 
first step of treatment is a bar screen that physically separates solids and large debris from the flow. 
After the bar screen,-the water is sent to the grit removal stage to remove sand, silt and grit. Then, 
the wastewater flows to the primary clarifier, which uses gravity to separate solid compounds out of 
the water. Next, the wastewater flowing out of the primary clarifier goes to the fixed film reactor. 
The fixed film reactor is a large circular basin filled with a network of plastic media. Microorganisms 
grow on the plastic media. As the wastewater runs through the media, the microorganisms 
consume the dissolved organic matter in the water as their food supply. After the water leaves the 
fixed film reactor, it then goes to the secondary clarifier. The secondary clarifier performs the same -
process as the primary clarifier, using gravity to separate out any remaining solids or new solids that 
may have formed during the fixed film reactor stage of treatment. At this point, the water has been 

1 The difference between influent and production flows from the ATF are a result of the water losses that occur over the course of several 
steps of treatment processes, which are described in detail below. 

12 



Project Description 

treated to a non-potable level and can be disinfected in the chlorine contact chambers before being 
discharged to the ocean through the existing ocean outfall. 

Advanced treatment would add several additional treatment steps to further purify water from the 
Pismo Beach WWTP and SSLOCSD WWTP. Additional treatment steps include 
microfiltration/ultrafiltration (MF/UF), reverse osmosis (RO), and ultraviolet (UV) disinfection with 
advanced oxidation. The first step in the advanced treatment process is MF/UF, which filters the 
wastewater that has already undergone secondary treatment through a physical membrane barrier 
with very small pores to remove turbidity, particles, and microorganisms. These pores range in size 
depending on the level of filtration; MF typically has a pore diameter of 0.1 micrometer (µm) and UF 
typically has a pore diameter of 0.01 µm. For comparison, 0.1 µm is 1/600th the diameter of a 
human hair. In comparison, the smallest size of bacteria is approximately 0.3 µm, which is 1/300th 
the diameter of a· human hair. MF/UF removes very small particles and prepares the water for the 
next step of RO. The MF/UF membranes are permeable and retain suspended particulates, including 
bacteria, protozoa, and some organics and viruses, thereby removing these constituents from the 
water. The MF/UF membranes are designed to adapt to water quality conditions and flow with 
automatic adjustments to the filter system, which saves energy, chemical use, and manpower. 
Figure 6 provides an illustrated example of the MF process. The UF process is similar to that of the 
MF process; however, more organics and viruses are removed in the UF process due to the smaller 
pore size. 

From the MF component, the water travels downstream to the RO component. RO removes 
dissolved solids, organic contaminants, sugars, salts, and sub-micron particles and pathogens, 
including viruses, bacteria, and protozoa, from the water. It also uses a physical membrane barrier 
with pore sizes that range from 0.02 µm to 0.0001 µm depending on the membranes used. Figure 7 
provides an illustrated example of the RO process. Unlike MF/UF, RO produces a clean water stream 
(permeate) and a wastewater stream (concentrate). This means that not all the water is recovered 
from this process as permeate water. A percentage of the water becomes concentrate (typically 
about 10 to 30 percent), which contains a higher concentration of the dissolved particles than were 
in the source water flow. This concentrate will ultimately be discharged to the ocean through the 
existing ocean outfall that currently receives all the flow from the Pismo Beach and SSLOCSD 
WWTPs. While the concentrate stream is more concentrated than typical drinking water, it is still 
much less salty than ocean water or concentrate from ocean desalination facilities. As discussed in 
the RO Concentrate Sampling Plan Results prepared by Carrollo Engineers (2018), the large majority 
of constituents present in RO concentrate produced using treated wastewater from the City's 
WWTP will not cause exceedances of the City of Pismo Beach's National Pollutant Discharge 
Elimination System permit effluent concentration limits (Appendix B). Although testing determined 
that Total Residual Chlorine concentrations exceed the effluent concentration limits, this issue is 
present in both the RO source water and RO concentrate and is therefore a result of the secondary 
treatment process at the Pismo Beach WWTP, not the proposed advanced treatment process. 
Nevertheless, the ATF would include a process to neutralize the chlorine, which would resolve the 
exceedance of Total Residual Chlorine concentrations. Testing of RO concentrate produced using 
the treated wastewater from the SSLOCSD WWTP has not been performed because the advanced 
treatment pilot plant was located at the Pismo Beach WWTP and the SSLOCSD WWTP effluent 
water quality is expected to change with implementation of the planned SSLOCSD WWTP 
Redundancy Project. 

After the dissolved solids have been removed, the water that passed through the RO membranes is 
of very high quality and is ready for the UV disinfection/advanced oxidation treatment process. The 

13 



City of Pismo Beach 
Central Coast Blue Project 

UV disinfection component provides additional treatment by oxidizing trace chemical pollutants 
that may have passed through the MF and RO stages. Advanced oxidation uses UV light and 
oxidation chemicals to initiate a series of chemical reactions that break down compounds in the 
water that cannot be broken down by biological treatment or removed using the membranes. 
Figure 8 provides an illustrated example of the UV /advanced oxidation treatment process. 

In addition to the advanced treatment components described above, the ATF would include staff 
support facilities that may include office space, a locker room, restrooms, file storage, a break room 
and kitchen, chemical storage and feed facilities, and an emergency power generator. The ATF 
would occupy approximately 0.85 acre, and the support facilities would occupy approximately 0.14 
acre. 

Equalization Basin, Storage Tank, and Pump Station 

The project would involve construction of an equalization storage basin as part of the ATF complex, 
providing greater capacity and operational flexibility to the ATF. The 1.1 million gallons of storage is 
required to store the secondary treated effluent from the Pismo Beach and SSLOCSD WWTPs prior 
to advanced purification in the ATF, allowing operations staff to address fluctuations in flow from 